
Callander 
Q NT J\ R 10 

Four Sea.son, of Reafons 

r"\. Ontario Clean Water Agency 
� Age11ce Ontadenne Des EaUJc 

, The Municipality of Callander· 

Callander Drinking Water System 



Municipality ofCallander- Callander Drinking Water System 
Financial Plan 

Page i 

Table of Contents 

1. INTRODUCTION .............................................................................................................................................1 

1.1 LEGISLATIVE CONTEXT TO FINANCIAL PLANNING......................................................................................................1 

1.2 RECENT ACCOUNTING AND POLICY CHANGES .........................................................................................................3 

1.3 MUNICIPALITY OF CALLANDER WATER SYSTEM .......................................................................................................3 

2. FINANCIAL OPERATING PLAN ........................................................................................................................4 

2.1 OPERATING EXPENSES........................................................................................................................................4 

2.2 CAPITAL COSTS .................................................................................................................................................4 

2.3 DEBT MANAGEMENT .........................................................................................................................................4 

2.4 LEAD PIPE REPLACEMENT COSTS ..........................................................................................................................5 

2.5 SOURCE WATER PROTECTION COSTS ....................................................................................................................5 

3. FUNDING PLAN ..............................................................................................................................................5 

3. 1 WATER RATES ..................................................................................................................................................5 

3. 2 DEBT AND CASH RESERVES..................................................................................................................................6 

3.3 GOVERNMENT GRANT........................................................................................................................................6 

4. FINANCIAL PLAN SUMMARY -CALLANDER ................................................................................................... 6 

4.1 STATEMENT OF FINANCIAL POSITION (TABLE 1.1) ...................................................................................................6 

4.2 STATEMENT OF OPERATIONS (TABLE 1.2) ..............................................................................................................9 

4.3 CONTINUOUS IMPROVEMENT ..............................................................................................................................9 

4.4 CONCLUSION ....................................................................................................................................................9 

5. FINANCIAL STATEMENTS .............................................................................................................................10 

6. NOTES ON THE CALLANDER WATER SYSTEM FINANCIAL PLAN .................................................................... 14 

A Ontario Clean Water Agency 
~ Agence Ontarlenne bes E11ux 



1.1 Legislative Context to Financial Planning 

Municipality of Callander- Callander Drinking Water System 

Financial Plan 
Page 1 of 15 

1. Introduction 

The financial plan contained herein has been prepared in accordance with 0. Reg. 453/07, as well as the 

provisions of the financial planning guidelines published by the Ministry of the Environment (MOE) in 

August, 2007 entitled "Toward Financially Sustainable Drinking-Water and Wastewater Systems". 

In accordance with O.Reg. 453/07 and Schedule A of the Municipality of Callander Drinking Water 

Licence, this financial plan (financial plan number 187-301) has been prepared as per the required date 

of January 18, 2012. 

The financial plan was prepared for the Callander Drinking Water System (DWS), based on information 

supplied by the Municipality, including, future capital and major maintenance projects, water system 

financial information, as well as tangible capital asset information that the Municipality generated in 

accordance with the Public Sector Accounting Board (PSAB) standard PS 3150 requirements. 

The information supplied by the Municipality was used to generate a financial operating plan which 

forecasted future annual expenditure requirements from the year 2011 through to 2016. A revenue 

plan, relying on user fees, debt and senior government grants was generated to support the expenditure 

requirements outlined in the operating plan. The information generated in the operating and revenue 

plans along with the tangible capital asset information was used to develop a financial plan for the 

Callander DWS covering a six year study period from 2011 to 2016 in accordance with O.Reg. 453/07 

requirements. 

There have been a number of legislative initiatives affecting water system management and operations 

over the past decade. These initiatives were a result of the water borne illness tragedy in Walkerton in 

2000. Following this event, the Government of Ontario established a public inquiry chaired by the 

Honourable Dennis O'Connor to look into the tragedy. The Inquiry Report recommended a 

comprehensive approach to the delivery of safe drinking water in Ontario. 

The MOE has responded to the Inquiry recommendations by making legislative changes. One change 

directly related to the development of this Financial Plan was the passage of the Safe Drinking Water 

Act, 2002 (SOWA). It requires owners of a municipal drinking water system to apply for and obtain a 

Municipal Drinking Water Licence. There are five elements that must be in place in order for the owner 

of a drinking water system to obtain a licence: 

1) A Drinking Water Works Permit to establish or alter a drinking-water system. 

2) An accepted Operational Plan. The Drinking Water Quality Management Standard (DWQMS) is the 

standard upon which operational plans are based. The plan documents an operating authority's 

quality management system (QMS). 

r"'\_ Ontario Clean Water Agency 
~ Agence Onta1lenne Des Eaux 



Municipality ofCallander- Callander Drinking Water System 

Financial Plan 
Page 2 of 15 

3) An Accredited Operating Authority. A third party audit of an operating authority's QMS will be the 

basis for accreditation. 

4) A Permit to Take Water. 

5) A Financial Plan that must be prepared and approved in accordance with the prescribed 

requirements in the Financial Plans Regulation. 

Under section 30 of the SDWA, the Financial Plan element of the licence program must either be 

prepared in accordance with the Sustainable Water and Sewage System Act, 2002 (SWSSA) or in 

accordance with the requirements set by the Minister of the Environment. SWSSA regulations have not 

been published. Accordingly, the requirements set by the Minister of Environment apply as per the 2007 

MOE guidelines. 

Regulation 453/07 of the Safe Drinking Water Act was passed in 2007 and contains two key provisions 

that apply to an existing water system: 

1. A person who makes an application under the Act for a municipal drinking water licence shall, before 

making the application, prepare and approve financial plans for the system that satisfy the 

requirements of Reg. 453/07. 0. Reg. 453/07, S. 1(1). 

2. As a condition in a municipal drinking water licence that is issued in response to an application made 

under section 33 of the Act for a municipal drinking water licence, the Director shall include a 

requirement that the owner of the drinking water system, by the later of July 1, 2010 and the date 

that is six months after the date the first licence for the system is issued, prepare and approve 

financial plans for the system that satisfy the requirements prescribed Reg. 453/07. 0. Reg. 453, S. 

1(3). 

Several other provisions are also set out in the regulation that must be met by a municipality operating a 

water system: 

• The financial plan must be approved by a resolution that is passed by the Council of the 

municipality. 

• The financial plan must apply to a period of at least six years. 

• The first year to which the financial plan must apply must be the later of July 1, 2010 or six 

months after the first licence for the system was issued. 

• The financial plan must be available, upon request, to members of the public at no charge and 

posted on the internet (if the municipality maintains a website). 

• The municipality must provide notice as deemed appropriate to advise the public of the 

availability of the financial plan. 

I"'\ Ontario Clean Water Agency 
~ Agence Ontarlenne Des Eaux 



Municipality ofCallander- Callander Drinking Water System 
Financial Plan 

Page 3 of 15 

Once a system is licensed, the municipality's Financial Plan is required to be updated every 5 years, in 

conjunction with every application for license renewal. A full documentation of the financial plan 

regulation, O.Reg. 453/07 can be found in Attachment 1. 

1.2 Recent Accounting and Policy Changes 

In June 2006, the Public Sector Accounting Board (PSAB) of the Canadian Institute of Chartered 

accountants approved new municipal financial accounting and reporting standards requiring that 

tangible capital assets (TCA), including the assets of drinking water systems, be included in municipal 

financial statements. Stat 3150 came into effect on January 1, 2009. 

The Clean Water Act, 2006 targets the protection of drinking water supplies through the development of 

collaborative, locally driven, science and watershed based source protection plans. According to the 

MOE financial planning guidelines, Financial Plans should include source water protection costs related 

to the provision of water services. Utilities are encouraged to have, at minimum, estimates of any 

current source protection costs as a separate cost item by the time that their Financial Plans are 

required in order to effectively align with the anticipated approval timelines for source protection plans 

(2010-2012). 

In June 2007, the government of Ontario proposed a lead action plan. The Financial Plans regulation 

requires municipalities' Financial Plans to include the costs associated with replacing lead service pipes 

that are part of their drinking water system. 

1.3 Municipality of Callander Water System 

The Callander Drinking Water System (DWS), located in the Municipality of Callander is owned by the 

Municipality and is operated by the Ontario Clean Water Agency. Callander is located just a few 

kilometers south of North Bay, on the eastern shore of Callander Bay (off of Lake Nipissing). The DWS 

draws its water from Callander Bay through a 400mm intake pipe, extending about 1km into Lake 

Nipissing. A lakeside low lift pumping station pumps the raw water to the treatment facility where two 

Ecodyne package treatment plants are located. Sodium hydroxide may be added for pH adjustment, 

along with alum (for coagulation) and sodium hypochlorite for pre-chlorination. 

The Callander Water Treatment Plant (WTP) consists of an in-line static mixer for the addition of the 

aluminum sulfate coagulate, two Ecodyne package treatment units each rated at 1500m3/day, a chlorine 

contact chamber (62.5m 3 a two cell clearwell (231m3
), ), chemical feed systems for sodium hypochlorite, 

aluminum sulfate and sodium hydroxide, on line chlorine and turbidity analyzers and a 112kW diesel 

powered standby unit. Each Ecodyne unit contains flocculation and clarification zones with gravity flow 

filters (Activated Carbon/dual sand media filters). 

The treated water travels to a clearwell, and is pumped by three 30HP vertical turbine high lift pumps 

(each rated at 2300m3/day) from the clearwell to the distribution system and a 2272m3 standpipe. The 

distribution system is primarily comprised of 8-inch ductile iron pipe installed in 1973, with PVC 

installations occurring in 2001-2002 in newer residential developments. 

r'\. Ontario Clean Water Agency 
~ Agence ontatienne Des Eaux: 



Municipality ofCallander- Callander Drinking Water System 
Financial Plan 

Page4 of 15 

2. Financial Operating Plan 

The financial operating plan includes the full costs of operating the Callander DWS on an ongoing basis 

and includes capital investments, operating costs, maintenance costs, administration costs, debt 

repayment and interest charges. 

A financial operating plan for the Callander DWS was developed using historical financial information 

and projecting the information forward to forecast the annual expenditure requirements, while taking 

Into account, capital needs, inflation and any growth forecast. 

2.1 Operating Expenses 

Recurring operating expenses for the Callander DWS such as: contracted operating services provided by 

OCWA; fuel and hydro costs; municipal salaries, wages and benefits and property taxes are forecasted to 

increase on an annual basis due to inflation. A 3% rate of increase per year was assumed for the above 

mentioned costs with the exception of hydro costs, which are forecasted to increase at a rate of 5% per 

year. A component of the operating expenses is due to non-routine operational costs. They are classified 

under the heading major maintenance and consist of costs related to repair, maintenance and minor 

upgrades to the drinking water system. 

2.2 Capital Costs 

Although ongoing yearly maintenance and repair of the Callander DWS is forecasted, many of these 

costs will be considered an expense rather than capital costs, based on the Municipality's policy for 

tangible capital asset accounting. There are two primary capital costs that will be implemented during 

the study period. The first is the water metering program beginning in the year 2012 which will be two 

thirds funded by the OSWAP3 government grant. The second is the installation of a water tower mixer. 

Apart from these two items, any additional capital costs incurred are relatively inexpensive in 

comparison. 

2.3 Debt Management 

The Callander DWS has an existing water debenture with a principal balance of $340,000 at the end of 

2011. This water debenture is forecasted to be fully paid off at the end of year 2015. Based on the 

current forecast of expenditure requirements, additional debt is planned each year starting in 2012 

through to 2015. The new debts are each over a ten year term at an interest rate of 4.5%. 

r"\. Ontario Clean Water Agency 
~ Agence 011tarlenne Des E,mx 



Municipality ofCallander- Callander Drinking Water System 
Financial Plan 

Page 5 of 15 

2.4 Lead Pipe Replacement Costs 

Although future lead sampling has been forecasted in the financial operating plan, there are no capital 

costs expected for lead pipe replacement during the study period. 

2.5 Source Water Protection Costs 

There are no costs associated with source water protection forecasted for the Callander DWS during the 

study period. 

3. Funding Plan 

A funding plan was developed to ensure that the annual expenditures forecasted in the financial 

operating plan can be sustained over the study period. The funding plan relies on operating revenues 

from the direct users of the drinking water system through water rates in combination with government 

grants. Loans to cover capital and operating cost shortfalls are also planned. There are two government 

grants through the Ontario Small Water Works Assistance Program (OSWAP) that contribute to the 